Desa HH100A Construction Heaters Owner manual

Desa HH100A Construction Heaters Owner manual
DESA®
INTERNATIONAL
PORTABLE FORCED AIR HEATER
lllustrated Parts List
IMPORTANT: Do not use key numbers when ordering service parts. Always order
components by part number and description. Include model and serial numbers.
PFA-44
Issued: May, 1992
Homelite
HH100A
10-9 M8940
Steel Ball, 1/4” diameter
KEY PART KEY PART
NO. NUMBER DESCRIPTION QTY. | NO. NUMBER DESCRIPTION QTY.
1 098511-30 Upper Shell 1 16 MS1114-01 Fan Guard 1
2 M15823-27 Screw, #10-16 x 1/2" 8 17 098557-06 ignitor Kit 1
3 098512-07 Combustion Chamber 1 18 M11084-29 Screw, #10-16 x 3/4" 2
4 M16660 Photoceil Bracket 1 19 M51345-01 Fuel Line 1
5 M10908-2 Screw, #6-32 x 3/8" 2 20 M51150-01 Fuel Filter 1
6 HA3019 Photocell Assembly 1 21 M51151-01 Fuel Line Tube 1
7 ee Burner Head Assembly 1 22 M10990-3 Rubber Bushing 1
7-1 HA3009 Nozzle with Sleeve 1 23 M50814-03 Airline 1
7-2 M10659-1 Nozzle Washer 2 24 098511-149 Lower Shell 1
7-3 M10809-1 Nozzie Spring 1 25 M30865-02 Bushing 3
7-4 M8882 Nozzle Sleeve 1 26 M50104-02 Bushing 1
7-5 M50924-03 Burner Head Body 1 27 M11084-27 Screw, #10-16 x 1/2" 6
7-6 M50820-02 Barb Fitting 2 28 M11271-8 Clip Nut 8
7-7 HA3012 Spark Plug 1 29 M15823-37 Screw, #8-18 x 1/4" 1
8 M11084-27 Screw, #10-16 x 1/2" 3 30 098513-21 Fuel Tank 1
9 M51153-01 Fan 1 31 097702-01 Fuel Cap (Includes Gasket) 1
10 .. Motor and Pump Assembly 1 32 HA3003 Safety Control 1
10-1 097300-02 Motor (Split Phase) 1 33 M11143-1 Strain Relief Bushing 1
10-2 079975-01 Pump Body 1 34 098219-19 Power Cord 1
10-3 FHPF3-2C Screw, #10-32 x 1/2" 2 35 M51077-01AA' | Side Cover 1
10-4 M22009 Rotor insert 1 36 M11084-27 Screw, #10-16 x 1/2" 4
10-5 M22456-1 Pump Rotor 1 37 099125-03 Terminal Board 1
10-6 M50545 Pump End Cover 1 38 099157-01 Rivet 1
10-7 M12179 Intake Filter 1 39 079010-18 Wire Assembly (Red, 14 1/2") 1
10-8 M16545 Filter End Cover 1 40 M16841-57 Wire Assembly (Неа, 6") 1
1
1
1
1
1
1
1
1
4
2
1
1
2
2
10-10 | M10993-1 Relief Spring PARTS AVAILABLE - NOT SHOWN
10-11 M27694 Adjusting Screw
10-12 | M22997 Plug 097896-01 Wheels 2
10-13 M12461-31 Screw, #10-32 x 1" 0 M51015-01 Axle 1
10-14 M12244-1 Output Filter M12342-3 Wheel Support Frame 1
10-15 M11637 Lint Filter HA2203 Front Handle 1
10-16 | M50820-02 Barb Fitting M12345-33 Screw, #10-24 x 1 3/4" 8
10-17 M8643 Blade M28526 Nut cap 2
11 M50631 Rubber Bumper NTC-3C Hex Lock Nut, #10-24 8
12 098138-02 Motor Mounting Sracket 097886-03 Tradename Decal
13 097061-01 Solid State Relay 098493-01 General Information Decal
14 M15823-39 Screw, #8-18 x 1/2" 099452-01 Owner's Manual
15 NTC-4C Hex Lock Nut, 1/4-20
*** Not available as an assembly.
\
100200-01
REV. A
5/92
a]
ol su, Guivers
St (uny jewsopN Bung) abesadury
Le (spunod ajeunxosddy) tang INCLINA wba 19180 2H09/A0Z 1 sjuowaunbay 0119813
96 (spunod ajeunxoiddy) ¡1yB|sM Buiddiys 170 (ánoH 12d suoyeo 's'n aewIixoddy) vonduwnsuo9 yan
0’ (Sd) a1nssa1g dund iy 6 (suongeo S 'N) ÁNedeo yuey [any
08% (W19 erewnoddy) indino ay 10H lO [any 14 10 aUaso1ay tan
OsvE Wdy 1010N 000001 (ánoH 12d nLE) Suney indino
SNOLLY O14123dS
! 4
pau
ION
vonng prog
wsoy TRACY ча (Е) я] uvre]
a
BHU =
| уве ус) ==
Ye pure
HOY Anc!
Mid MO
WVYHOVIA ONIHIM A19WI3SS Y AVIH HINYNA
O
ATANSS Y 39VYMIVd HOLON (01)
MAA dIGOo 1dX3 dal va“
Was this manual useful for you? yes no
Thank you for your participation!

* Your assessment is very important for improving the work of artificial intelligence, which forms the content of this project

Download PDF

advertisement